et-loader
HPE Part 5069-5705 HPE Hub/Switch accessory kit - 1U height - Includes four adhesive rubber feet, two rack mount ears, four rack mount screws (12-24 5/8-inch long), four hub mount screws (M4 8mm long), and mounting instructions

Genuine HPE 5069-5705
Security ID
xxxxxx
S/C: xxxxxxxxxxx PN: 5069-5705
This product will have a
Genuine HPE security sticker.

5069-5705

Part Number: 5069-5705

HPE Hub/Switch accessory kit - 1U height - Includes four adhesive rubber feet, two rack mount ears, four rack mount screws (12-24 5/8-inch long), four hub mount screws (M4 8mm long), and mounting instructions


For price and availability, click request quote.